98778

MONSTER cLICK TO ORDER PARTS


https://shop.monsterjanitorial.com/floor-equipment-parts/tornado-parts-1/

TABLE OF CONTENTS

MR ASSEIMBIY oo

Wiring Dlagram .........................................................................................................................................................

Page 2 of 7



98778

Main Assembly

21

SCALE 0.250

Rendered by LeadVenture, Inc.

Page 3 of 7 98778



98778

Main Assembly

Ref
Number

1

O 0 N o u1 » W N

I T
N = O

13

Not Shown
14
15
16
17
18
19
20
21

22
23
24

Part Number Part Description

04-0286- Cable Clamp

0000

PD3B Tall Dryer Foot

X8235 Washer

X8237 Nyloc Nut

X8256 Keps Nut

X8278 Screw #8-32 x 1/2"

X8459 Serial Number Label

X8871 Discharge Grill

X8897 Switch

X8903 Screw M4 x 6

X8946 Rivet

X8976 Warning Label

X9674-115.2- Motor 115 VAC w/14uf

AL Capacitor

X9674C Capacitor 14uF

X1023 Fan Blade

X9676 Screw #8-18 x 3/4"

X9700 Bottom Housing

X9701 Top Housing

X9702 Bolt 1/4-20 x 2-3/4"

X9704 Screw #8-18 x 3/1/2"

X9705 Rubber Grommet

X9719 Power Cord 18/3 x 20'
SITW

X9726-TOR Front Label

X9727 Warning Label

X9728-TOR Switch Label

Page 4 of 7 98778

Context
Notes

Quantity

= N N = = = N N U1 U0 N

| ]

R R N U~

|



98778

Ref
Number

25
26

Part Number Part Description

X9731
X9831

Cap
Knob

Page 5 of 7 98778

Context
Notes

Quantity

4
1



98778

Wiring Diagram

GREEN

GREEN

RED
| SWITCH
(X8897)
|
MOTOR 2,
(X9674-120) | 5
1
{ BLACK |
BLUE )
BLACK
WHITE

Rendered by LeadVenture, Inc.

Page 6 of 7 98778




98778

Wiring Diagram
Ref Number Part Number Part Description Context Notes Quantity

Page 7 of 7 98778



	98778



